

INSPECTION CERTIFICATE

検査証明書

NIPPON STAINLESS STEEL CO., LTD.

日本ステンレス株式会社

HEAD OFFICE: NO. 8-2 HONSHO-CHO, SHINJUKU-KU, TOKYO

本社 東京都新宿区本町1-8-2

TELEPHONE: TOKYO (83) 334-2111

Certificate No. 82-DTKS-1060

Customer: PARTNR.: X1353AA
 数量: AANTAL.: 1 MTR.
 DATUM: 980116 LOCATIE: 130
 ORDERNR.: P00159.



VAR STAINLESS STEEL
 ST TITANIUM

Date: AUG. 26, 1982.

K1242 BN 0025

Specification & Type		ASTM B348 GRADE 2		Designation		Condition & Finish		COLD DRAWN & PICKLED			
No.	Purchase Order No.	Shape & Size	Quantity	Weight	Inspection No.	T. P. No.	Notes				
形状	寸法	納入数量	重量	検査番号	試片番号						
1	X	10.000K X 3000.0U	40	59.0	V1436		1 Shape (99) A: Coil (774) B: Sheet Plate (99) Z: Circle (99) F: Ring (77) K: Square Bar (A9) M: Flat Bar (77)(4-) H: Rod (9) R: Round Bar (A9) S: Square Billet (A9)(4-) T: Round Billet (A9)(4-) U: Angle (77)(4-) V: Unequal Angle (77)(4-) W: Flange (77)(5) I: Ingot (47)(1) J: Slab (A9)				

Chemical Composition in %										Tensile Test				Hardness Test	Bend Test	Impact Test
C	FE	MN	N	CU	MN	AL	V	PO	TI	Yield Strength 0.2% Offset	Tensile Strength	Elongation	Reduction of Area			
X100	X100	X1000	X100	X100	X100	X100	X100	X100	X100	KSI	KSI	%	%	HB		
10	30	125	3	25					REMAIN	40	50	20	30			
1	5	12	1	15					REMAIN	70	82	25	44	170		

Art.nr 1022010

P.O. NO. P301068
 ITEM NO. INT10
 QUANTITY 001
 Red Point

NIPPON STAINLESS STEEL CO. LTD.
 日本ステンレス株式会社
 MANAGER OF QUALITY ASSURANCE SECTION

Heat Treatment
 Inspection Agency
 検査機関

We hereby certify that the above results are true and correct in accordance with the above details.

Pos. 0